Verricelli da Tonneggio
Warping Capstan

MANUALE DI INSTALLAZIONE E D’'USO

T500, T700, T1000, T1500, T1700, T2000, T2500, ST1000,
ST1500, ST1700, ST2000, ST2500, ST3000, ST4000

Lofrans' =

W I NDLAS-s e s ddil
THE ORIGINAL WINDLASS

m MADE IN EU
LeiNg Via Philips, 5 - 20052 Monza (MB) (Italy) K
W www.lofrans.com - e-mail: contact@lofrans.com LA




Lofrans'=
A — CAPSTANS

Dear Customer,

Thank you for choosing a Lofrans product. Lofrans is a leader company in the production and worldwide distribution of nautical systems
manufactured according to the most modern technologies, in compliance with international regulation requirements and the most
important certifying bodies. All our products are manufactured with excellent materials suited for operations in marine environments
and are subject to continuous checks to improve the qualitative levels and make them without any manufacturing defects. Together
with such requirements, Lofrans capstans and anchor windlasses are a synthesis of reliability and efficiency, by guaranteeing the
maximum performances during each phase of mooring, even in the most difficult. With a Lofrans product, years of reliable operations
are guaranteed.

Lofrans ©copyright, 2023. All rights reserved.

Lofrans declines any liability for possible inaccuracies due to print errors in this manual and reserves the right to introduce any changes
deemed appropriate. For this reason, Lofrans does not guarantee the accuracy of the manual after the date of issue and declines all
liability for possible errors and omissions.

TABLE OF CONTENTS

1 INTRODUCTION
1.1 Purpose of the manual
1.2 Assistance
1.3 Receipt and storage

8 TECHNICAL DATA 1

W W ww

9 SPARE PARTS 13

2 SAFETY INFORMATION 10 OVERALL DIMENSIONS 27

w

11 WARRANTY CONDITIONS 35
11.1 Conditions and limits, 35
11.2 Exceptions 35
11.3 Liability 35
11.4 Procedure 35
11.5 Clause of Termination 35
11.6 Compliance 35

3 INSTALLATION
3.1 Contents of the package
3.2 Equipment necessary for installation
3.3 Recommended accessories
3.4 Prevention from electrolysis
3.5 Deck thickness
3.6 Deck installation
3.7 Under deck installation

(& A i

4 ELECTRICAL SYSTEM
4.1 Electrical cable section
4.2 Solenoid valves (Control Box)
4.3 Circuit breakers
4.4 Wiring diagram

D O o1 o1 o

5 USE OF THE CAPSTAN
5.1 Use of the warping drum

©

©

6 MAINTENANCE 9
6.1 Maintenance programme 9

7 TROUBLESHOOTING 10

PRODUCT COMPLIANT WITH EC REGULATIONS
2




Lofrans' =
WINDLASS sSEs dillla
www.lofrans.com THE ORIGINAL WiNbDLASS

1 INTRODUCTION

1.1 Purpose of the manual
This manual will supply information on safety and correct use of the product. Follow these warnings carefully to avoid possible
accidents or damages.

A DANGER!
Awarning such as this indicates the existence of a serious risk that has high probabilities to cause death or a serious accident if
appropriate precautions are not taken.

® ATTENTION:
Awarning such as this indicates a reference to the application of safety practices, or draws the attention on unsafe behaviours
that might cause personal injuries or damages to the boat.

1.2 Assistance
The Lofrans products are backed throughout the world by a network of authorised distributors and assistance. In case of need,
please contact your local Lofrans distributor. Details on website www.lofrans.com. K

1.3 Receipt and Storage
Upon receipt of the package, verify the integrity of packing. Should it be necessary to store the product for a prolonged period,
keep it in a dry and protected place.

2 SAFETY INFORMATION

Safety standards and certifying bodies require peremptorily that, during the standing of the anchor, the load must be held by a chain
stopper or a high resistance fixing point. The user is responsible for guaranteeing that during navigation the anchor is properly stowed
and fixed. This precaution is more important when the navigation speed is higher and sea conditions are worse. Indeed, an anchor
paid out by mistake during navigation can have very serious effects. Considering its position and not always frequent use, the anchor
windlass is particularly exposed to oxidation and corrosion risk; therefore, it is necessary to arrange a constant inspection of its parts
and a due maintenance. Make sure to have read and understood every part of this manual before proceeding with installation and use.
Only persons who know how to operate should be authorised to use the anchor windlass or the capstan. Should there be doubts on its
installation or use, refer always to a skilled consultant.

+ Anchor windlasses or capstans used in an inappropriate way can cause damages to persons and/or things.

* Pay the utmost attention during the use of powerful equipment.

+ Do not put your hands near the windlass or the capstan when there is power on the unit.

+ Even the most careful use can be a source of damages, even serious.

* Lofrans products are supplied exclusively for recreational nautical use. Lofrans declines all responsibility for improper uses.
+ Pay the utmost attention so that arms, legs, fingers, hair, and clothes do not get entangled in the chain or gipsy.

+ Before operating the capstans, make sure that there are no persons in water in the vicinity.

+ When the anchor windlass is not used, the anchor must always be fixed to a solid point in order to avoid damages.

+ The anchor windlass must never be used as mooring point. The load must always be held by a specific leat or solid point.
+ The capstan must not be used for anchoring operation but only for mooring.

+ The chain must never be used on the warping drum.

+ The system must always be protected by a suitable circuit breaker.

+ Disconnect always the circuit through the circuit breaker when the anchor windlass or the capstan is not in use.

+ The references above concerning the anchor or the anchor windlass do not concern the capstan




Lofrans'=
WINDLASSESs -l

rHE ORIGINAL WiNBLASS CAPSTANS

3 INSTALLATION
3.1 Contents of the package

In addition to the present manual, the package contains:
v Capstan complete with gearbox and motor
v Control box (for DC variants)
v Drilling template
v Fixing deck studs

3.2 Equipment necessary for installation
v Drill
v’ For dimensions consult the corresponding deck template

3.3 Recommended accessories
Use exclusively original Lofrans accessories and spare parts, designed and manufactured to ensure performances, duration and for
keeping valid the warranty. For information on available spare parts, contact your local reseller or visit website www.lofrans.com

3.4 Prevention from electrolysis

For hulls that conduct electricity, it is essential that the capstan be insulated from the deck through a non-conductive gasket (not
supplied). If the motor has 2 terminals then the installer must ground the capstan by connecting a bonding wire to the cathodic protection
onboard, in order to protect the windlass from electrolysis.

® Without these precautions, the electrolysis phenomenon will lead to a rapid corrosion of the anchor windlass or the capstan.

3.5 Deck thickness

The area of the deck where the capstan is mounted must be solid

and resistant so to be able to support the stresses during the mooring

operations.

The minimum thickness of the single rolling deck must be of at least: e
T500: 18-30 mm A ' /
T700/T1000/ ST1000: 20-40 mm

ST1500/ST1700/T1500/T1700: 50-70 mm

ST2000/T2000: 60-90 mm

ST2500/T2500: 90-130 mm

ST3000: 60-90 mm

ST4000: 150 mm

Upon request, different deck thicknesses may be provided.

3.6 Deck installation

1. Place carefully the drilling template on
the deck

2. Mark and drill as indicated in the figure.

3. Place carefully the upper part of the
capstan on the deck.

Note: It is recommended to seal the base
of the capstan to the deck by means of
silicone glue. Do not use a permanent glue
to fix the base of the capstan to the deck
since this will make difficult the removal in
case of maintenance or intervention.




Lofrans' =
WINDLASS sSEs dillla
www.lofrans.com THE ORIGINAL WiNbDLASS

3.7 Under deck installation

1. Grease the main shaft

2. Join the reducer to the upper part by

3. Screw washers and related nuts to the studs by fastening them appropriately.

4. Connect the cables coming from the battery to the electric motor by following the indications of the wiring diagram.

5. The installer is responsible to properly protect the motor and the electrical components (such as the control box) from direct water
contact. Water damage to the electrical components due to water ingress will void the warranty.

6. For the ST4000 model the main shaft is integrated inside the gearbox, therefore the gearbox will need to be mounted first on the deck
and after it is fixed and sealed the upper deck capstan can be installed. The standard deck thickness is 150mm. For different deck
thickness please contact Lofrans’.

4 ELECTRICAL SYSTEM

Cable sizing according length of cable (positive + negative)

Motor Power (W)  Voltage (V) Contactor (A)

15-25m 50-75 ft

500/700 12 70 25 mm? 3AWG
700 24 35 16 mm? 4AWG
1000 12 100 35 mm? 2AWG
1000 24 70 25 mm? 3AWG
1500 12 100 50 mm? 2AWG
1500 24 70 35 mm? 3AWG
1700 12 125 50 mm? 2AWG
1700 24 100 35 mm? 3AWG
2300 24 100 50 mm? 2AWG
2500 24 100 50 mm? 2AWG
3000 24 125 50 mm? 2AWG

3500 24 250 70 mm? 2/0 AWG

4.1 Electrical cable section
In order to obtain the maximum performances from the capstan and safeguard the electrical system, it is essential that the capstan be
wired with cables of sufficient section as suggested in the table.

4.2 Solenoid valves (Control Box)
Place it in a dry place near the capstan. The control box or switchboard must be installed in a dry area in which it will not have direct
water contact

4.3 Circuit breakers
The circuit breakers recommended by Lofrans have an intervention curve and not a simple plate value. The switches selected for each
model guarantee the correct operation of the system.




Lofrans' =

WINDLASSESs -llm
THE ORIGINAL WINDLASS

CAPSTANS

4.4 Wiring Diagram
WIRING DIAGRAM - 3 TERMINALS ELECTRIC MOTOR
[ o)
% CONTROL BOX CODE: 602588 - 602589

WIRING DIAGRAM CODE : E0015-A

ROCKER SWITCH TYPE C

8-A2
a} 2- Battery -
3-A1

HAND HELD REMOTE
CONTROL THETIS 1002

FOOTSWITCHES
up DOWN

brown
red
blue

CIACUIT BREAKER

black

MANUAL CORRECTIONS ARE NOT PERMITTED

WIRING DIAGRAM - 2 TERMINALS ELECTRIC MOTOR
=
% CONTROL BOX CODE: 602590 - 602591

WIRING DIAGRAM CODE : E0016-A

ROCKER SWITCH TYPE C
8-A2
QZk 2- Battery
3-a1

HAND HELD REMOTE
CONTROL THETIS 1002

Battery +

FOOTSWITCHES
DOWN up

broan
red
blug

Down/A2 L]

MANUAL CORRECTIONS ARE NOT PERMITTED




www.lofrans.com

Lofrans' =

WINDLASSESs -lla

THE ORIGINAL WINDLASS

WINDLASSES

[—

HAND HELD REMOTE
CONTROL THETIS 1002

@ up/B2

t Formato connector

C
B";’;{g:;n @— ~—(3) Down/B3

Lofrans' = WIRING DIAGRAM - 3 TERMINALS 2700W 24V ELECTRIC MOTOR

1

ROCKER SWITCH TYPE C
. 8-B3
—2-(+)
3-B2
FOOTSWITCHES
uP DOWN
[ ] ]
B2 B3
= SOLENOID SOLENOID
= =) =
= =4 = CIRCUIT BREAKER
= . o — |
white
— [ ] [

FUSE 5 A

|

—|_ BATTERY




Lofrans'

WINDLASSESs -llm

CAPSTANS

WINDLASS

ORIGINAL

THE

=)

[as]

4 1 T 1 1 1 1 ki | M P | .m_y [ T T T 1 L
] SRR S HL T S5 d ;
ey i T B e e e e
W - | 20003 H010W TV 35VHd TIONIS HYHOVIO I LDTT AR HOL0W ' SISVHd J3EHL WeOVID DN
ajeuin | asgsay oubiasip "y BUDZI4IS80 4 J ,s:.ou, ] UDREIA ABZ S]] F
= ) y EHIAY | SR Eo e adwaoulm
1 ellony [szarn -] —==E2ssvicais SHYHIDT| =Rt
e1eas [nosddy| ‘Basig | ejeq D]japol EfPIS [ralddy| Busig | esag O1EPal Iv-m:m-huwn.l-
WL ] [~
M HUM 20
3N OL AHLA 10
 NOILOZNINDD 283HL 00 NOLLYL0H SSW0TIHZNADD 404 ‘€ 5 1
oL |3 2
AHIM 2N
0L LA HUM 20 g
* NOLLDINNDS 2S3HL 0T HOLLYLOY 3SIMID0TD HOH 2 |
SUTLITI INWS ML TIV HIHIO HOV3 LO3NNDD L [~ —
D -
a punaie/ H d
HOLIDYAD L85
JUAI0HI0TT3
- & T B
{BMINNNY) M A
R
i M zm {onuEYIS) g 8 pInGIE - B335 MO, i ;
A
oA YOLIDVAYD ] B
Zn s — Hauws —
WONAMINGD
|
| o g
HOLON
py———————— T —
LM M v ¥ ¥
an A Gl sy umn%m_rﬂﬂ e
& o>
_ ymw _ | AR ML
Ll E _ N T % _ < _ Z |_. L




www.lofrans.com

Lofrans' =

WINDLASSESs -llla

THE ORIGINAL WINDLASS

5 USE OF THE CAPSTAN

3.1 Use of the warping drum

1. Turn clockwise around the drum with three laps of rope.
2. By keeping the end of the rope, press the UP button and

carry out the mooring manoeuvre.

3. Once the manoeuvre is ended, remove the rope from the

drum and fasten it to a bollard. C
4. Deactivate the safety switch. | C——— |
6 MAINTENANCE
USE OF THE YACHT (MONTHS)
LESS THAN 2 FROM 2 UP TO 6 MORE THAN 6 CHARTER
EVERY 3 MONTHS A-A A-B A-B
EVERY 6 MONTHS A-B
EVERY 12 MONTHS A-B-C C-D
EVERY 24 MONTHS D E
EVERY 36 MONTHS D-E

® Follow strictly the maintenance programme. Not meeting the maintenance programme will cause forfeiture of the warranty.

A Disconnect power to the capstan before any maintenance.

6.1 Maintenance programme
For obtaining the best performances and the utmost efficiency of the capstan, it is necessary to follow strictly the maintenance programme

indicated hereby.

A. Clean all external surfaces and hidden points with fresh water and soft cloth or non abrasive sponge to remove all salt layers. Do
not use chlorine, bleach or acid solutions to clean the windlass as this will damage the INOX parts and the seals. Apply metal polish

compound and coat all INOX parts to remove oxidation and renew the bright finish of the material.

B. Grease the rotating parts with yellow marine grease that is non conductive. Particularly, the main shaft threads and clutch cones.
Check for evidences of corrosion and mechanical stresses. Apply anti seize grease to the thread of the #730 conic screw (M10x30).
C. Check the terminals of the electric motor. Test the voltage drop at the terminals.

D. Replace all gaskets.

E. Remove the anchor windlass from the deck to clean the salt under the base and seal again.




Lofrans' =

WINDLASSESs -l

THE ORIGINAL WINDLASS

CAPSTANS

7 TROUBLESHOOTING

Problem

Possible causes

Solution

1. The capstan does
nor work when a
control is operated.

1.1 Protection switch in OFF
position

1.2 Lack of voltage in the system
1.3 Failure of the control box

1.4 Failure of the control

1.5 Failure of the electric motor

1.1 Check the protection switch and set it in the ON position
1.2 Check the charge status of the battery, check connections
1.3 Check and possibly replace the control box

1.4 Check and possibly replace the control

1.5 Measure the electric motor voltage; if it is OK, check the brushes
and clean them. If it does not work, replace the electric motor

2. The capstan runs
slowly and at times
jumps the circuit
breaker.

2.1 Section of cables not suitable.
2.2 Poor electrical connections.
2.3 Dirty brushes.

2.4 Water leaks in the electrical
engine.

2.5 There is no parallelism
between upper deck and
below deck.

2.6 The gearbox has lost oil.

2.7 The engine strains in one or
both directions.

2.8 The capstan works only in one
direction.

2.1 Increase the cable section

2.2 Check out the connections

2.3 Clean the brushes

2.4 Replace the electrical engine

2.5 Work surfaces and/or add shims to restore parallelism.

2.6 (SERVICE) Uninstall the gearbox and check out its condition.
Replace damaged parts after discovering the causes of the
leak. Also, replace gaskets and screws. Check out also the
engine condition, which may have been damaged during the
malfunction.

2.7 (SERVICE) Check out appropriately all connections of the power
cables. If they are alright, uninstall the engine (in some cases it
is convenient to disassemble also the gearbox). Check out and
possibly replace the brushes.

2.8 Check out on the control box that between B2-C and B3-C
contacts there are 12/24V when the espective buttons are
pressed. If this should happen and one of the relays does not
work, replace the control box.

3. The electric engine
runs but the shaft
does not rotate
either Up or Down

3.1 Heavy wear or breakage of
teeth of the crown / worm
screw.

3.2 Breakage of the engine
spindle.

3.1 (SERVICE) Uninstall the capstan and replace the broken parts.
Check out carefully that pieces or splinters of broken parts did
not enter into the oil circuit and have ruined other mechanical
parts. (*)

3.2 (SERVICE) Replacing of the engine. Care must be taken that
the broken part did not remain in the hole of the worm screw. (*)

(*) Take advantage of this opportunity to replace any other worn
parts, especially gaskets, screws, tabs, seeger, and oil.

4. On installation, it is
found that the shaft
and the studs are
short for a correct
coupling

4.1 The request referred to the
deck thickness was wrong.

4.1 If the key shaft works in the gearbox along all its length, the
fixing studs can be adapted. Otherwise, a longer shaft must be
requested.

10




www.lofrans.com

Lofrans'=
WINDLASSESs -llla

THE ORIGINAL WINDLASS

8 TECHNICAL DATA

Model T500 T700 T1000/ST1000 | T1500 / ST1500 | T1700/ST1700

Motor Power 500W 700W 1000W 1500W 1700W

:;te)sse' LenghtHeavy Duty | 5549 | 4050 4555 6570 65-75

Vessel Lenght Light Duty (ft) | 40-45 50-55 55-60 50-55 75-80

Power Supply 12v | 12v | 2av | 12v | 2av | 12v | 2av | 12v | 2av

Maximum linear Load/Pull 670 | 850 | 850 | 1000 | 1000 | 1200 | 1200 | 1600 | 1600

(Kg /1b) 11474 | 11870 | /11870 | 12200 | 12200 | /2640 | /2640 | /3520 | 13520

Maximum lift Load/Pull 335 | 460 | 460 | 500 | 500 | 600 | 600 | 800 | 800

(Kg /lb) 1737 | 11012 | 11012 | 71100 | /1100 | /1320 | /1320 | 11760 | /1760

Max Lift Working Load 85/ [ 15 | 115 | 150 | 150 | 165 | 165 | 200 | 200

(Kg /lb) 187 | /253 | /253 | 1330 | /330 | /363 | /363 | /440 | /440

Amps Work Load (A) 60 110 55 17 59 130 65 135 135

Max Line Speed 25 | 35/ | 35/ | 35/ | 35/

(mtmin. | fmin.) 75 30790 | 301900 o5 | 405 | 105 | 105 [32/9%6|32/9%

Line Speed 20 / 25/ 25/

(b, ! fifmin) o | 55 | 55 |25/75 | 25175 |20/60 | 20/60 | 1648 | 16148

("If;‘l'l’:)'gh*w'th[””'“ 1125 | 157133 | 157133 | 21747 | 21747 | 27760 | 27760 | 30766 | 30766

Model T2000 | T2500 | T2000/T2500 | oo crocoo | T2000/T2500 [ T2500
15T2000 | /5T2500 | ST2000/ST2500 ST2000/ ST2500 | /ST2500

Motor Power 2300w | 2700W 2200W 3600W 3600W 9cc

Vessel Lenght Heavy Duty (ft) | 7585 | 85-100 100-110 85-100 85-100 85-100

Vessel Lenght Light Duty (ft) | 85-100 | 100-105 110-120 100-105 100-105 100-105

Power Supply 24V 2av | 230v | 400v | 230v | 400v [ 230v | 400V N/A

Maximum linear Load/Pull 2000 | 2400/ | 4400 | 4400 | 2500 | 2500 | 2500 | 2500 5500

(Kg /lb) 14400 | 5280 | /1000 | /1000 | /5500 | /5500 | /5500 | /5500 | /1250

Maximum lift Load/Pull 1000 | 1200/ | 2200 | 2200 | 1250 | 1250 | 1250 | 1250 2750

(Kg /1b) 12200 | 2640 | /545 | /545 | 12750 | 12750 | 12750 | /2750 | /680

Max Lift Working Load 545 650/ | 1199/ | 1199/ | 680 | 680 | 680 680 1496/

(Kg /lb) /1199 | 1430 | NA | NA | /1496 | /1496 | /1496 | /1496 N/A

Amps Work Load (A) 70 75 16 16 NA | NA | NA N/A 16

Max Line Speed 27181 | 20/87 |48/16| 48/16 | 16/48 | 16/48 | 16/48 | 16/48 | 16/48

(mt./min. / ft/min.)

Line Speed 12/36 | 12/36 | 48/55 | 48/55 | 16/48 | 16/48 | 16/48 | 16/48 | 48/35

(mt./min. / ft/min.)

Net weight with Drum 52 121 | 121 60 | 60 | 60 60

(Kg /lb) 15 | B2 60 | yeo | 132 | 132 | 132 | g1z | T7/96




Lofrans' =

WINDLASSESs -llm

THE ORIGINAL WiNDLASS CAPSTANS
Model ST3000 ST3000 ST3000 ST4000 ST4000 ST4000
Motor Power 2200W 3000W 3600W 4000W 5500W e
Vessel Lenght
Heany Dty 1) 100-110 100-110 100-110 100-120 100-120 100-120
Vessel Lenght 110120 110-120 110-120 120-140 120-140 120-140
Light Duty (ft)

200 BAR
Power Supply 230V | 400v | 24v [ 230v | 400v | 230V | 400v | 230V | a0ov | 00
Maximum linear | 3000 | 3000 | 5500 | 3500 | 3500 | 5500 | 5500 | 6500 | 6500 [ oo
Load/Pull (Kg /lb) | /6600 | /6600 | /12100 | /7700 | /7700 | 112100 | /12100 | /14300 | /14300
["f:é'};”u'ﬁ lft 1500 | 1500 | 2750 | 1750 | 1750 | 2750 | 2750 | 3250 | 3250 3250
Ko o] /3300 | /3300 | /6050 | /3850 | /3850 | /6050 | /6050 | /7150 | /7150 7150
'r:;‘d"'“wwk'“g 815 | 815 | 690 | 950 | 950 | 1310 | 1310 | 1550 | 1550 1550
(Ka Ib) 11793 | 11793 | 11518 | 72090 | 12000 | /2882 | 12882 | /3410 | /3410 17150
a\")‘ps WorkLoad | \ia | N | 200 | na | NA | Na | NA | NA | N N/A
Max Line Speed | 4o 51 | 4g 54 | 15/45 |18/54 | 18/54 [ 12/36 | 12/36 [ 12/36 | 12/36 | 1136
(mt./min. / ft/min.)
Line Speed | 4o 54 | 18754 | 8124 |18/54 | 18/54 [ 12136 | 12/36 [ 12136 | 12738 | 11736
(mt./min. / ft/min.)
g::n";’e'gh‘ with 75 75 120 75 75 | 130 | 130 | 140 | 140 100
(Ka Mb) 1165 | /165 | 1264 | /165 | /165 | /286 | /286 | /308 | /308 1220

12




www.lofrans.com

Lofrans'=
WINDLASSESs -llla

THE ORIGINAL WINDLASS

9 PART LIST

204B

807B.

Lofrans' =

WINDLASSES ™

code: B.17.101 Rev.C
date: 01-2014

Ri_201Z]

CAPSTAN T500

Item Description Kit Q.ty
208 Ring 1
209 Key 6:x6x30 KitC 1
214 Washer 1
215 O Ring seal - 2068 Kit A 1
216 Bush 1
722 Washer i U K
223 Circlip 18 Din 471 Kit D 1
224 Key 6x6x45 KitC 1
226 Washer for M8 screw Kit B 4
227 Nut M8 Kit B 4
230 Spring washer for M5 screw Kit B 2
231 Vasher for M5 screw Kit B 2
232 Key 4xdx15 KitC 1
252 O Ring 2325 1
293 Hd cap screw M5x 12 Kit B 2
414 Hex hd screw M8x30 Kit B 1
434 Washer Kit B 1
1001 Spiral retaining ring Kit D 1
1225 PG9 2
1226 Gearbox 1
1228 O Ring 2250 1
1231 Electric motor 500W 12V 1
1303 Kit Cover| 1
Complete motor cover kit
204b Drum 1
225a Stud M8x58 4
806a Main shaft 1
Base 1

13




Lofrans' =

WINDLASSESs -llm

rHE ORIGINAL WiNBLASS CAPSTANS

(=
414 .
Y

11—
Lofrans' =
WINDLASSES C
204

T500 ALU
code: B.31.101 Rev.A
date: 01-2014

[RM_2013]

wer—

?%808
7]

m.—g 09 Item Description Kit | Q.ty
é 208 Ring 1
' 209 Key 6x6x30 Kit C 1
806 EL 214 VWasher 1
| 215 O Ring seal - 2068 Kit A 1
| 216 Bush 7
. 222 Washer 1
‘ m opa 223 Circlip 18 Din 471 Kit D 1
224 Key 6x6x45 Kit C 1
- 226 Washer for M8 screw KiE | 4
214 227 Nut M8 KitB | 4
230 Spring washer for M5 screw Kit B 2
el 231 Washer for M5 screw Kit B 2
216 252 Key &xx15 KitC | 1
252 O Ring 2325 1
293 Hd cap screw M5x12 Kit B 2
414 Hex hd screw M8x30 Kit B 1
8074 434 Washer KftB 1
1001 Spiral retaining ring Kit D 1
1225 PG9 2
! 1226 Gearbox 1
{ ‘ 1228 O Ring 2250 7
i 1231 Electric motor 500WV 12V 1
eee .@ 1303 Kit Cover| 1
{ Complete motor cover kit
2 83%® 204a Drum 1
i 225a Stud M8x58 4
i ! 806a Main shaft 1
| 807a Base 1
!
!

14




www.lofrans.com

Lofrans' =

WINDLASSESs -lla

THE

ORIGINAL

WINDLASS

Lofrans'=
WINDLASSES ™
T700 CRO

code: B.28.102
date: 01-2014

R 2016]

CAPSTAN T700 CRO

Item Description Kit Q.ty
224 Key - 6x6x45 Kit C 1
226 Washer for M8 screw Kit B 4
227 Nut - M8 Kit B 4
278 Seal - 25x47x7 Kit A 1
279 Circlip - 47 Din 472 Kit D 1
280 Circlip - 25 Din 471 Kit D 1
281 Bearing - 16005 1
284 Key - 8x7x60 Kit C 1
291 Seal - 25x35x7 Kit A 1
306 Nut- M6 Kit B 2
307 Spring washer for M6 screw Kit B 2
308 Washer for M6 screw Kit B 2
314 Key - 5x5x15 Kit C 1
648 Conic hd screw - M8x20 Kit B 1
804 Washer Kit B 1
959 Gearbox 1
1002 Spiral retaining ring Kit D 1
292a Stud - M8x75 4
520b Drum 1
809a Main shaft 1
810b Base 9
960a Electric motor 700W 12V 1
960b Electric motor 700W 24V 1

UK

15




Lofrans' =

WINDLASSESs -llm

rHE ORIGINAL WiNBLASS CAPSTANS

Lofrans'- =
WINDLASSES ™
T700 ALU

code: B.28.101 Rev.A
date: 01-2014

REZ0l

CAPSTAN T700 ALU

Item Description Kit Q.ty
224 Key - 6x6x45 Kit C 1
226 Washer for M8 screw Kit B 4
227 Nut - M8 Kit B 4
278 Seal - 25x47x7 Kit A 1
279 Circlip - 47 Din 472 Kit D 1
280 Circlip - 25 Din 471 Kit D 1
281 Bearing - 16005 1
284 Key - 8x7x60 KitC 1
291 Seal - 25x35x7 Kit A 1
306 Nut- M6 Kit B 2
307 Spring washer for M6 screw Kit B 2
308 Washer for M6 screw Kit B 2
314 Key - 5x5x15 KitC 1
648 Conic hd screw - M8x20 Kit B 1
804 \Washer Kit B 1
959 Gearbox 1
1002 Spiral retaining ring Kit D 1
292a Stud - M8x75 4
520a Drum 1
809a Main shaft 1
810a Base 1
960a Electric motor 700W 12V 1
960b Electric motor 700W 24V 1
)

16




www.lofrans.com

Lofrans'=
WINDLASSESs -lla

THE ORIGINAL WINDLASS

Lofrans'-=

WINDLASSES C

CAPSTAN T1000 - 1500 CRO

T1000 - T1500 CRO
code: B.17.102 Rev.D
date: 01-2014

N

Item Description Kit Q.ty
224 Key - 6x6x45 Kit C 1
226 Washer for M8 screw Kit B 4
227 Nut - M8 Kit B 4
278 Seal - 26x47x7 Kit A 1
279 Circlip - 47 Din 472 Kit D 1
280 Circlip - 25 Din 471 Kit D 2
281 Bearing - 16005 1
284 Key - 8x7x60 Kit C 1
291 Seal - 26x35x7 Kit A 1
304 Seal - 40x55¢7 Kit A 2
306 Nut - M6 Kit B 2
307 Spring washer for M6 screw Kit B 2
308 Washer for M6 screw Kit B 2
309 Bearing - 6203 1
311 Bearing - 51105 1
312 Circlip - 43 Din 472 Kit D 1
313 Seal - 25x43x9 Kit A 1
314 Key - 5x5x15 Kit C 1
351 Hd cap screw M6X20 Kit B 6
648 Conic hd screw - M8x20 Kit B 1
804 Washer Kit B 1
811 Spacer 1
870 Bearing - 6008 2
920 Gearcase - upper 1
921 Q Ring seal - 4375 Kit A 1
1002 Spiral retaining ring Kit D 1
1077 Wormwheel 1
1243 Q Ring 2287 Kit A 1
1304 Complete motor cover kit Kit Cover| 1
05 O Ring 2375 Kit A 1
06 PG13 3
07 Gearcase - lower 1
1308 Worm 1
1244a Electric motor 1000W 12V 1
1244b Electric motor 1000V 24V 1
1250a Electric motor 1500W 12V 1
1250b Electric motor 1500WV 24V 1
292a Stud - M8x75 4
310a Worm 1
520b Drum 1
809a Main shaft 1
810b Base 1

17




Lofrans' =

e e, CAPSTANS
Lofrans' = [

1000 - T1500 ALY e CAPSTAN T1000 - 1500 ALU

code: B.17.202

date: 01—2014 Item Description Kit Q.ty
224 Key - 6x6x45 Kit C 1
226 Washer for M8 screw Kit B 4
227 Nut - M8 Kit B 4
278 Seal - 25x47x7 Kit A 1
279 Circlip - 47 Din 472 Kit D 1
280 Circlip - 25 Din 471 Kit D 2
281 Bearing - 16005 1
284 Key - 8x7x60 Kit C 1
291 Seal - 25x35x7 Kit A 1
304 Seal - 40x55x7 Kit A 2
306 Nut - M8 Kit B 2
307 Spring washer for M6 screw Kit B 2
308 Washer for M6 screw Kit B 2
309 Bearing - 6203 1
311 Bearing - 51105 1
312 Circlip - 43 Din 472 Kit D 1
313 Seal - 26x43x9 Kit A 1
314 Key - 5x5x15 Kit C 1
351 Hd cap screw M6X20 Kit B [
648 Conic hd screw - M8x20 Kit B 1
804 Washer Kit B 1
811 Spacer 1
870 Bearing - 6008 2
920 Gearcase - upper 1
921 O Ring seal - 4375 Kit A 1
1002 Spiral retaining ring Kit D 1
1077 Wormwheel 1
1243 Q Ring 2287 Kit A 1
1304 Complete motor cover kit Kit Cover] 1
1305 Q Ring 2375 Kit A 1
1306 PG13 3
1307 Gearcase - lower 1
1308 Worm 1
1244a Electric motor 1000W 12V 1
1244b Electric motor 1000V 24V 1
1250a Electric motor 1500W 12V 1
1250b Electric motor 1500W 24V 1
292a Stud - M8x75 4
310a Worm 1
520a Drum 1
809a Main shaft 1
810a Base 1

18




www.lofrans.com

Lofrans' =

WINDLASSESs -lla

WINDLASS

THE ORIGINAL

Lofrans'-—

WINDLASSESC

T1700 C

code: B.1/.105 Rev.l
date: 01-2014

RO

CAPSTAN T1700

UK

Item Description Kit | Q.ty
Itemn Description Kit Q.ty 536 Seal 45-60-7 Kit A 2
209 Key 6x6x30 Kit C 1 537 Bearing 16009 2
227 Nut M8 Kit B 4 546 Seal 25-45-10 Kit A 1
253 Bearing 6006 1 639 Washer Kit B 4
307 Spring washer for screw M6 Kit B 2 730 Conic hd screw M10x30 Kit B 1
308 Washer for screw M6 Kit B 2 830 Seal 30-45-8 Kit A 1
309 Bearing 6203 1 840 Drum - lowerpart 1
311 Bearing 51105 1 1003 Spiral retaining ring Kit D 1
312 Circlip 43 Din 472 Kit D 1 1040 Washer 1
351 Hd cap screw M6x20 Kit B 7 1317 Worm 1
384 Key 8x7x140 Kit C 1 1319 Gearcase - lower 1
417 Hd cap screw M8x30 Kit B 3 2002 Wormwheel 1
450 Key 8x7x80 Kit C 1 1320a Electric motor 1700W 12V B14 1
524 Seal 30-55-10 Kit A 1 1320b Electric motor 1700W 24V B14 1
525 Circlip 55 Din 472 Kit D 1 533a Stud M8x110 4
526 Circlip 30 Din 471 Kit D 2 813a Main shaft 1
534 Gearcase - upper 1 814b Base 1
535 O Ring seal - 4500 Kit A 1 839a Drum - upper part 1

—
«©



Lofrans'=
WINDLASSESs -llm

THE ORIGINAL WINDLASS

CAPSTANS

20

CAPSTAN T1700 ALU

Item Description Kit Qu.ty
209 Key 6x6x30 Kit C 1
227 Nut M8 Kit B 4
253 Bearing 6006 1
307 ‘Spring washer for screw M6 Kit B 2
308 Washer for screw M6 Kit B 2
309 Bearing 6203 1
311 Bearing 51105 1
312 Circlip 43 Din 472 Kit D 1
351 Hd cap screw M6x20 Kit B 7
384 Key 8x7x140 Kit C 1
417 Hd cap screw M8x30 Kit B 3
450 Key 8x7x80 Kit C 1
524 Seal 30-55-10 Kit A 1
525 Circlip 55 Din 472 Kit D 1
526 Circlip 30 Din 471 Kit D 2
534 Gearcase - upper 7
535 O Ring seal - 4500 Kit A 1
536 Seal 45-60-7 Kit A 2
537 Bearing 16009 2
546 Seal 25-45-10 Kit A 1
639 Washer Kit B 4
730 Conic hd screw M10x30 Kit B 1
804 ‘Washer 1
830 Seal 30-45-8 Kit A 1
1003 Spiral retaining ring Kit D 1
1099 Washer 1
1170 Drum 1
1317 Worm 1
1319 Gearcase - lower 1
2002 Wormwheel 1
1320a Electric motor 1700W 12V B14 1
1320b Electric motor 1700V 24V B14 1
533a Stud M8x110 4
813a Main shaft 1
814a Base 1




Lofrans'

WINDLASSESs -lla
THE ORI LA

GINAL WIND ss

www.lofrans.com

p—l

Lofrans'

WINDLASSES

2014

code: B.17.203

T1700 ALU
date: 01—

21




Lofrans'=
WINDLASSESs -llm

THE ORIGINAL WINDLASS

CAPSTANS

22

CAPSTAN T2000

Item Description Kit Q.ty
209 Key - 6x6x30 Kit C 2
226 Washer for M8 screw Kit B 14
253 Bearing - 6006 1
255 Key - 6x6x25 Kit C 1
259 Hd cap screw - M8x16 Kit B 4
260 Spring washer for M8 screw Kit B 14
361 Seal - 40x50x5 Kit A 1
384 Key - Bx7x140 Kit C 1
390 Washer Kit B 4
391 Nut - M10 Kit B 4
392 Hex hd screw - M8x25 Kit B 15
393 Gearcase - upper 1
394 O Ring seal - 4625 Kit A 1
395 Seal - 50x70x10 Kit A 2
396 Bearing - 16010 2
412 O Ring seal - 153 Kit A 2
413 Motor flange 1
414 Hex hd screw - M8x30 Kit B 4
419 Electric motor 2300W 24V 1
450 Key - 8x7x80 KitC 1
524 Seal - 30x55x10 Kit A 1
525 Circlip - 85 Din 472 Kit D 1
526 Circlip - 30 Din 471 Kit D 2
639 VWasher Kit B 5
675 Spacer 1
679 Coupling 1
812 Worm 1
830 Seal - 30x45x8 Kit A 1
975 Drum 1
1003 Spiral retaining ring Kit D 1
1006 Washer 1
1007 Conic hd screw - M10x50 Kit B 1
1084 Gearcase 1
1086 Sightglass flange 1
1087 Motor flange 2000/2500 W 1
1091 Spacer 1
1093 Bearing - 6002 1
1259 Wormwheel 1
389 Stud - M10x140 4
632b Bearing - 51108 1
680a A.C. Electric motor 3Ph 230/400V Kw2,2 1
813b Main shaft 1
814b Base 1




Lofrans'

WINDLASSES
THE ORI

www.lofrans.com

—

Lofrans'

INDLAGSSE

T2000

s .

code: B.17.107-A
date: 09-2013

23




Lofrans'=
WINDLASSESs -llm

THE ORIGINAL WINDLASS

CAPSTANS

24

CAPSTAN T2500

Item Description Kit Q.ty
209 Key - 6:x6x30 Kit C 2
226 VWasher for M8 screw Kit B 14
253 Bearing - 6006 1
255 Key - 6x6x25 Kit C 1
259 Hd cap screw - M8x16 Kit B 4
260 Spring washer for M8 screw Kit B 14
361 Seal - 40x50x5 Kit A 1
382 Key - 8x7x160 Kit C 1
390 Washer Kit B 4
391 Nut - M10 Kit B 4
392 Hex hd screw - M8x25 Kit B 15
393 Gearcase - upper 1
3% O Ring seal - 46256 Kit A 1
395 Seal - 50x70x10 Kit A 2
396 Bearing - 16010 2
412 O Ring seal - 153 Kit A 2
413 Motor flange 1
414 Hex hd screw - M8x30 Kit B 4
433 Electric motor 2700WW 24V 1
524 Seal - 30x55x10 Kit A 1
525 Circlip - 55 Din 472 Kit D 1
526 Circlip - 30 Din 471 Kit D 2
639 Washer Kit B 5
675 Spacer 1
679 Coupling 1
812 \Worm 1
821 Key - 8x7x120 Kit C 1
822 Main shaft 1
823 Base 1
830 Seal - 30x45x8 Kit A 1
975 Drum 1
1003 Spiral retaining ring Kit D 1
1006 \Washer 1
1007 Conic hd screw - M10x50 Kit B 1
1084 Gearcase 1
1086 Sightglass flange 1
1087 Motor flange 2000/2500 VW 1
1091 Spacer 1
1093 Bearing - 6002 1
1259 Wormwheel 1
389¢c Stud - M10x200 4
632b Bearing - 51108 1
680a A.C. Electric motor 3Ph 230/400V Kw2, 2 1




Lofrans'

E S

WINDLASS
T

www.lofrans.com

Se—)

)

Lofrans'

INDLASSE

T2500

s

]

code: B.17.110—-A
date: 09-2013

25




Lofrans' =

Wl
THE

NDLASSESsS «lm

ORIGINAL WINDLASS

CAPSTANS

26

CAPSTAN ST3000

Item Description Kit Qty
209 Key 6x6x30 Kit C 2
217 Hex hd screw M8x20 Kit B 6
226 Wiasher for screw M8 Kit B 10
234 Hd cap screw - M8x20 Kit B

250 Hd cap screw - M5x8 Kit B

255 Key 6x6x25 KitC

260 Spring washer for screw M8 Kit B 4
336 Oli cap 1
361 Seal - 40x50x5 Kit A 1
392 Hex hd screw M8x20 Kit B 5
395 Seal - 50x70x10 Kit A 2
396 Bearing - 16010 2
400 Circlip - 15 Din 471 Kit D 4
407 Sightglass 1
413 Motor flange 1
414 Hex hd screw - M8x30 Kit B 4
415 Nut M12 Kit B 4
449 Pivot 2
453 Bearing - 6206 1
580 Washer for screw Kit B 4
639 Washer Kit B 5
671 Bearing 6011 2
679 Coupling 1
709 Key 12x8x80 KitC 1
730 Conic screw M10x30 Kit B 1
874 Gearcase - upper 1
875 O Ring seal - 4800 Kit A 1
877 Ratchet 1
878 Gearcase - lower 1
879 O Ring seal - 159 Kit A 2
880 Qil level flange 1
881 Coupling flange 1
883 Spacer 1
1004 Washer 1
1040 Washer 1
1256 Electric motor 3000W 24V 1
1260 1
1261 Worm 1
1264 Spacer 1
1265 Base 1
1272 Drum 1
1277 Seal - 55x90x10 Kit A 1
1278 ‘Spiral reating ring 55mm Kit D 2
1279 Circlip - 90 Din 472 Kit D 2
1296 Spacer 1
1297 Stud M12x160 8
1299 Main shaft 1
632b Bearing - 51108 1
680a A.C. Electric motor 2,2Kw 1




Lofrans'

E S

WINDLASS

www.lofrans.com

S —

Lofrans"

WINDLABSES [ ™

ST3000

2014

: B.60.101

code
date : 01—

27




Lofrans' =

WINDLASSESs -llm

THE

ORIGINAL

WINDLASS

CAPSTANS

28

CAPSTAN T3500

Item Description Kit Qty
217 Hex hd screw M8x20 Kit B 6
226 Washer for screw M8 Kit B 10
227 Nut M8 Kit B 4
234 Hd cap screw - M8x20 Kit B 4
250 Hd cap screw - M5x8 Kit B 2
260 Spring washer for screw M8 Kit B 4
336 Oli cap 1
361 Seal - 4bG0BE Kit A 1
395 Seal - 50x70x10 Kit A 2
396 Bearing - 16010 2
400 Circlip - 15 Din 471 Kit D 4
407 i 1
415 Nut M12 Kit B 4
449 Pivot 2
453 Bearing - 6206 1
580 Washer for screw Kit B 4
671 Bearing 6011 2
709 Key 12x8x80 Kit C 1
730 Conic screw M10x30 Kit B 1
746 Screw M&x40 4
874 Gearcase - Upper 1
875 O Ring seal - 4800 Kit A 1
877 Ratchet 1
878 Gearcase - lower 1
879 O Ring seal - 159 Kit A 2
880 Qil level flange 1
883 Spacer 1
1004 Washer 1
1040 Washer 1
1260 Wormwheel 1
1261 Worm 1
1262 Flange B14 1
1264 Spacer 1
1265 Base 1
1272 Drum 1
1277 Seal - 55x90x10 Kit A 1
1278 Spiral reating ring 55mm Kit D 2
1279 Circlip - 90 Din 472 Kit D 2
1296 Spacer 1
1297 Stud M12x160 8
1299 Main shaft 1
1323 Key 6x7x40 Kit C 1
632b Bearing - 51108 1
641ai A.C. Electric motor 4Kw B14 1




Lofrans'

WINDLASSES

www.lofrans.com

>

Lofrans'

889 ES T M

W IND

2014

o B.E1.01
: 01-

13500
date

29




Lofrans'=
WINDLASSESs -llm

THE ORIGINAL WINDLASS

CAPSTANS

30

CAPSTAN ST4000

Item Description Kit Q.ty
226 Washer for M8 screw Kit B 14
227 Nut - M8 Kit B 4
242 Cap nut- M8 Kit B 4
250 Hd cap screw - M5x8 Kit B 2
260 Spring washer for M8 screw Kit B 44
381 Key - 8x7x40 Kit C 1
412 O Ring seal - 153 Kit A 2
414 Hex hd screw - M8x30 Kit B 36
589 Bearing - 6010 1
599 Gearcase - upper 1
600 Nut - M14 Kit B 8
601 Washer Kit B 8
602 Bearing - 6014 1
603 Circlip - 18 Din 471 Kit D 6
604 Pivot 3
605 Bush 3
606 Gear 3
607 Gear flange 1
610 Rack 1
611 Key - 16x10x60 Kit C 1
613 Circlip - 88 Din 471 Kit D 1
619 Hd cap screw - M6x10 Kit B 1
620 Thrust ring - CP5578 1
621 Thrust bearing - AX5578 1
624 Bearing - 6210 1
625 Sightglass flange 1
626 Sightglasss 7
631 Worm 1
533 Spacer 1
634 Seal - 40x72x10 Kit A 1
637 Key - 8x7x30 Kit C 1
640 Electric motor 3500W 24V 1
730 Conic screw - M10x30 Kit B 1
741 Key - 12x8x150 Kit C 1
746 Stud - M8x55 Kit B 4
825 Seal - 50x80x10 Kit A 1
826 Main shaft 1
827 Wormwheel 1
828 Key - 12x7x40 Kit C 1
829 Sun gear 1
994 Nylon bush 1
1004 Washer 1
1040 VVasher for M10 screw 1
1070 Stainless steel drum 1
1115 Stainless steel base 1
1205 Gearcase - lower 1
1206 Cover 1
598a Stud - M14x210 4
622b Gasket Kit A 2
632a Thrust bearing - 51108 1
641f A.C. electric motor 3ph 400V Kw4 1
641g A.C. electric motor 3ph 400V Kw5,5 1
1100 Bearing 30205A 1




Lofrans'

www.lofrans.com

<>

®

WINDLASSES N

code: B.17.108 Rev.B
date: 01-2014

Lofrans'

ST4000

31




Lofrans'

WINDLASSESs -l

THE ORIGINAL WINDLASS

CAPSTANS

10 OVERALL DIMENSIONS

L

_m;
00011 00LL NVISdY] 0051 NV1SdV)
0JRWIDJ 13y oub IN o0)]3pojy oubasip N 0]j3pop
LBy g IHONVZ | €0/50/12 —= BEEREREEEE HNVZ = GREEREEREE
osog | epens |nosdsy | asyg | epeq | OHEOONI | E sueagan osag | eers [nossty | Bosg | eeq |  CHENOONIT | Ersuedgoy
— |
_ L Q 1 H
Ea] 0zl 1
Lne |(moool) mule E , H 5]
Aeo | (MOOL) 169
091-(040) 0001 T | e 58 q
914N “to 280
091 - (0% - P r
. ssb - (Mv) 0oL | 7
9 | o I L2 e e I
b b
W6 [ImoooL) 2nz 8 944
L @ “L H
L6 | (MOOL) 092 H 1 I
1
27 59 b) et st 9
|}
s %0 | a 1 e | d
9
gs 091 ) G i o ]
3| xe xe
LFLXEW] gy xeW w,ﬁg W omw ;& kel
w Ul 0Z U 8 é\H W
E 56 v
Z £
+S o v VNV KOV Y Ovoe Nen
swu | we s Pou | w ag>
V 01IN9353 OND3SIQ J 7 N A m:ﬁzmumu LM
+ C 7 [ m 7

32




Lofrans'

WINDLASS

ORIGINAL

WINDLASSESs -lla

T

www.lofrans.com

)

|

1 pue Apadoud no 51 Bumesp S|
eaaudaud e owensasia 1 36631 P auw) v

pansasas sy

eyy12s avojzezzioqne

0 ssa1un saljJed payy o)
€ ajou osapua. 1p o o}

Ja1Ap 103 auBasip o

10 5t Guimep sy
112 2663 1p auwsay y

70L3LL) 0002LS / 000ZL N¥ |Sd¥) AN E0L'LL) 0021LS/00GLLS /00LLL/00GLL NV 1SdV)
0jewsoy [3uoisiay oubasip N a))3pol 0{eWI04 (3UDISINAY oubasip N o))3pop
-By| 9 IHINYZ| %0-10-L0 == OHEARANABE 92-€2°%4| 9l IHNVZ| £0/50/12 S._HBR3RRRAOBE
asad | ees [Aouddy | ‘Basig | ejeq O4dEdNOINT =5SUBJd}0oT osag |eess ['aouddy | Basig | eyeq OdENOINIT =, SUEJ105
[:}
o) - |
- [ \)z ‘ "~
( 1
— H _ 9
- + - +
] —r—
- 3 ]
H _ 9 )
s vEL 1 S Ay
oLk |1 W& "¢ [(moost) 9zie ¢ A Z_F Z
.99 sle | r LEre |(M00zL) e 1
ALe | vsle | = — seie ! > _ :
(MOOSL) 00€ |
%o | o0zv | H [M00ZL) 0LZ —
©
A Lo |9 08 Bl
£ | a
Lve | sue | @ 7016 a
> z
L 002 |2 I £9 S9l J
L e xel 06 xewW g 7 Tz xeW| oL xeW q
AU | 09 UKW 7 f 7 FLuW| 05 UW
L 06l v a &9 891 v 1TVANVH INOIZVIHVA
3SS3WWY ONOS NON
sayul wuw sayaul ww @@v
7 i ¥ 01In9353 ON93SIO
7 3 | 4 I ki € , 14 I

33




Lofrans'

WINDLASSESs -llm

CAPSTANS

WINDLASS

ORIGINAL

THE

[ T T T T 1

|

v [T T T T F T T T 1

] |

pansasal sy

¥ “UOL{EZ10yJNE UB}j1m N0 S531UN S313ed Py O E.b*ya peidos aq Jou Jsnw
2441135 3Uojze271J04ne ©.1{S0U €] £ZU3S 243} € 040U 0LJ3PUJ Ip 0 0LNPO.ALI P OJ3IAIP U0 OUBSIP

4d o] oweins

19p13u03 1 11 PUE £113d0Jd JNO 1 BUINEID SIUL
141 3663) 1p auwsay y

PIAIISIJ S4UBLI |1V "UOI4RZIIOY4NR LA 41aM na SSAUN Satjed paiyy 0 :x%n paido3 3q 40U 450U J| e1jUBPHUO S1 1 pue A}sado.d Jna s BuIMEIp S|

B44112S JUO|ZPZZ|.04NE J4SOU €] €ZU3S |23 € 040U 0| AP 1P O OLINPO.

1P 043P U03 OUBASIP 0}53Nb 1P ¢4akdoJd e) owelAsasLd 1> 3663 1p U3

A 90L°LL) 000€1S / 000%71S NV1SdV) NV S0LLL) 00SC1S /00STL NV1SdY)
ajewsny [auoisinay oubasip U\ o1j3pop 0jews0 [auoisinzy oufiasip "IN o])2popy
(e IHNYZ | S0-2L-E ==2_fhpEpgRupng |- -G 91 1INVZ| €0/90/02 ._f0BORERREES
0saq |eess ['aouddy | Basig | ejeq OYHdNOINT =sSuUBeJdioT 0sag | ejes |aouddy | ‘Basig | eyeq OdGNOINT =4SuUeJdlo

JwoN 3u0IZI1s3aQ PO 1Y ejeq [y
. r VNVdWV] VINLILS0S ON9§SId DLvNHomy| CLWWd| €0/ v
e fu
— | — -
d —
sL oY ~
1/
C - _
H 9
-
- 2| + - +
G - N
dlp— [ —— R H 7 9
N == W =1 mﬂ -
[ ( nmu_ B9 o |1
(mvghovz | eve | osb | 1 | 90 P - mw E
(W) 52z - " )
(Ms's) zzzo des | ocze | | A T
s)zzze | e85 | e | ¢ b _LmE’\rPJ
(Wiy) 26192 ¢ w q 0Z% H -
[ 6801 | v920 | |
(g'9) ges X LoL |9
(mvg)ges | ovzb | gev | H > %o | sz | @
(W) 06% L i N
651 655 | erk | 9 AL 00z |2 ,
QWW MMN oom% m EEEC CR I 7
o » L2 U] 06 UIW i
05k |veeoez] o609 | @ \ §
I3 e | oz | v a EL 06l | v g
Saou ww Sopou | ww
000718 00085 (see) sagul | ww
, o oo
M € | 4 [ L 7 € 7 T

34




Lofrans' =
WINDLASS sSEs dillla
www.lofrans.com THE ORIGINAL WiNbDLASS

11 WARRANTY CONDITIONS

Lofrans guarantees that in a normal use and by meeting the maintenance programmes, capstan is covered by a warranty for a period of
3 years from the date of purchase by the ultimate user, subject to the conditions, limitations and exceptions listed hereunder. Any product
that proves to be defective in a normal use during this period will be repaired or replaced at the choice of Lofrans.

11.1 Conditions and limits
- Lofrans liability will be limited to the repair or replacement of all parts of the product that show material or processing defects.
- Lofrans is not liable for the wrong choice of the capstan by the purchaser.
- Lofrans will not be liable in any whatsoever manner for failures, or any consequent damage deriving from:
- use of the capstan in an application for which it was not designed or envisaged;
- water damage to the electrical components due to water ingress;
- corrosion, degradation by UV rays and wear;
- non-observance of the maintenance plan;
- wrong or unsuitable installation of the product;
- any modification or alteration of the product;
- conditions of use beyond the specifications and the performances of the product:
- Except for different directives given directly by Lofrans , any product subject to a warranty request must be returned to Lofrans,
which will analyse the problem.
- Cases of galvanic corrosion between the capstan and the hull or the installation voids the warranty. U K
- The warranty does not cover the accessory costs met for interventions, removal, transport, and installation of
the product;
- Maintenance carried out by persons not authorised by Lofrans will invalidate this warranty;
- The Lofrans products are intended to be used only in a marine environment. Lofrans is not liable should these products be used
differently.

11.2 Exceptions

The cover under warranty of the following components is limited to a period of one year from the date of purchase by the ultimate user:
- Electric motors and related electric equipment

- Electronic controls

- Hydraulic pumps, valves, and actuators

- Gaskets and seals

- Products used on charter boats.

11.3 Liability

The liability of Lofrans on this warranty is intended dependant on meeting the regulations and laws in force.

Lofrans is not liable for any other kind, such as:

- Any loss of turnover, advances, or direct or indirect profits, or any other financial loss;

- Damages, costs or expenses payable to third parties;

- Damages to yachts or equipment;

- Death or personal injuries (unless caused by negligence of Lofrans ).

Certain States and Countries do not allow the exclusion or limitation of incidental or consequential damages, therefore the aforementioned
limitations or exclusions might not be applicable.

11.4 Procedure
Every request for intervention under warranty will be made promptly and in writing by the ultimate user to the local Lofrans assistance
centre.

11.5 Clause of termination
If any whatsoever clause of this warranty will be invalidated by a Judge or other competent authority, the validity of the remaining
clauses of this warranty and the rest of the clause in question will not be affected.

11.6 Compliance
This warranty is governed by the laws and in compliance with the Italian Laws or the state or country in which the ultimate user is
domiciled at the time of purchase of the product.

35







8.24.11.2

Lofrans' =

W INDTLAS- s e s Al
THE ORIGINAL WINDLASS

Via Philips, 5 - 20052 Monza (MB) (Italy)
www.lofrans.com - e-mail: contact@lofrans.com



